s £
Fm

e e

Y. e e o T ST L, " e ey pA e o - . o M IR S 5% 5+ s+

Vv GSR10-092614



N

Part #1 HEX HEAD BOLT M10x70mm QTY. 4

=2

Part #2 HEX HEAD BOLT M10x20mm Q

Part #3 FLAT WASHER M10 QTY. 16

NYLON LOCK NUT M10 . QTY. 4

mm 0 10 20 30 40 30 e0 70 B0 80 100 1i0 120 130 140 130

49 50 '4e

anh Q g 2°¢ 3¢




Part® Qty Description

A
8
C
D
5

BASE FRAME

LOWER UPRIGHT FRAME
UPPER UPRIGHT FRAME
SHELF -
50x50mm END CAP

o () ooh cd =h

P
K]
H
H
b et s b - e st e Y B g i 5 4 g
g s e B AN - . : 3 .
MR RN R T PRCRREIERNE ST PL S SR & A e e e
B - ] N

e g s s - e - - - - - ‘ w



Be careful to assemble all components
in the sequence they are presented.

NOTE:
Finger tighten all hardware in this step. Wrench tighten ALL hardware at the end until the
last step. Some components may be pre-assembled.

Option 1: Two Tiers Stability Ball Rack

1A. Attach Lower Upright Frame (B) to Base frame (A) using:
2 - (#1) M10x70mm Hex Head Boit
4 - (#3) M10 Fiat Washer
2 - (#4) M10 Nylon Lock Nut

1B. Attach two Shelves (D) to Lower Upright Frame (B) using:

2 - (#1) M10x70mm Hex Head Bolt
4 - (#3) M10 Flat Washer
2 - (#4) M10 Nylon Lock Nut

1C. Attach End Cap:{5} to ewer Upright Frame (B).,

Note: Each helf is designed to hold stability bail. The maximum weight
capacity is 5lbs per sheif. Any greater weight will deform the sheif
and void your warranty.

0 M RN Y ST A I s o B e e e ey T VRN TR % ol VR A 1A



T

Above shows Step 1 assembled and completed.




5 Fnmn

Fings ri‘.sr‘*" .y all havshyare in this step. BO woT wrench tighton untd

the last step.

Wylon fosh nuts will not fuily serew onto bolts, they musi 2 wrench tighten te fully go

o,

 Option 2: Three Tiers Stability Ball Rack

4A. Atach Lower Upright Frame [3) to Base frame {&) using:
2 - (#1) M10x78mm Hex Head Biolt
4 - (13) W40 Fiat Washer
2 - (#4) M10 Nylon Lock Nut

iB. Ai‘tach Upper Upright Frame (C) to Lower Upnght Frame (B) using:

3 - (#2) M10x20mm Hex Head Bolt
3 - (#3) M10 Fiat Washer




Above shows Step 1 assembled and completsd.

A
AV

4

T
N,




Men BREE e SRET L 2
[ 5 E#r CREA I E s

MNOTE
Wrenc h tightsn ALL hardware 2¢ the end of STEP 24, tivion lock nuts wili not fully screw

onte bolts, they must be wranch Guhtened to ULy 5o el

2A. Att'lch Three Shelves (D) to Uprignt Frames {B&C) using::
- (#4) M10x70mm Hex Haead Bolt
'i - (#2) KMi0x70mm Hex Head Boalt
5 - {#3) M10 Fiat Washer
2 - (#4) M0 Mylon Lock Mut

2B3. Attach End Cap {5) to Upper Upright Frame {C).
‘Note: Each heif is designed to hold stability ball. The maximum weight

capacity is 5ibs per sheif. Any greater weiaht wiil deform the shelf
and void your warranty. i




|
&

i
\
GATT

A=EN

Above shows Step 2 assembled and completed.

n

rd

G
a\*éb




7

AN




